
ST385BC String Trimmer UT-15040-D Page 1 of 7
Accessories



ST385BC String Trimmer UT-15040-D Page 2 of 7
Accessories

Ref # Part Number DescriptionQty
00063 00063 Holding tool1
18453 18453 Grease, Multi-Purpose1
17789 17789 Carburetor Repair Tool1
23488C 23488C Thread Locking Compound1
24306 24306 Shim (.125") (3.17 mm)1
A-04191 A04191 Grass Anti Wrap Kit  ST-145, ST-155, ST-175, ST-175C, 

ST-175BC, HGT, GST
1

JA313164 JA313164 Ignition Test Spark Plug1
9477299 9477299 Rubber Tubing (10 ft.) (3.05 m)1
98052-A 98052A Starter Rope (250 ft. Reel) (76 m)1
2498201 2498201 Torx Drive Bit T251
24982-03 2498203 Torx Bit (for clutch drum) T251



ST385BC String Trimmer UT-15040-D Page 3 of 7
Carburetor



ST385BC String Trimmer UT-15040-D Page 4 of 7
Carburetor

Ref # Part Number DescriptionQty
A-03003 A03003 ZAMA1
A-03979 A03979 Repair Kit1
A-03980 A03980 Gasket/Diaphragm Kit1
A-01195-A A01195A Primer Bulb1
A-01194 A01194 Primer Base (Aluminum)  Primer Base kits are not 

interchangeable.
1

A-03062 A03062 Primer Base (Plastic)  Primer Base kits are not 
interchangeable.

1

A-00289 A00289 Swivel Kit1
A-03002 A03002 WALBRO1
A-02665 A02665 Repair Kit1
A00285A A00285A Gasket/Diaphragm Kit1
A-00289 A00289 Swivel Kit1
01201 01201 Primer Bulb1
A-01200-A A01200A Primer Base1



ST385BC String Trimmer UT-15040-D Page 5 of 7
Engine & Peripherals



ST385BC String Trimmer UT-15040-D Page 6 of 7
Engine & Peripherals

Ref # Part Number DescriptionQty
1 88060 SCREW- (10-24 x 2 1/2")2
2 A98780 COVER- Muffler1
3 98782 BAFFLE- Muffler1
4 98784A SCREEN- Spark1
5 98860A SPACER- Muffler2
6 98783 PLATE- Reinforcing1
7 A01323 BODY- Muffler1
8 98786B GASKET- Muffler1
9 00179 BRACKET-1
10 A00108 CYLINDER1
11 03703A CYLINDER- Gasket1
12 A01036A PISTON & ROD ASSEMBLY1
13 96935 RING- Piston1
14 96169S SPARK PLUG (DJ7Y)1

79252 SPARK PLUG (RDJ7Y) (Int'l)1
15 987582 CRANKSHAFT (Model 145 & 155)1

987583 CRANKSHAFT (Models 
175,175C,175BC,185,185C,285,275,285BC,385,385C,

1

16 69250 KEY- Woodruff1
17 98767A GASKET- Crankcase cover1
18 98792 BUMPER- Rubber3
19 01023B COVER- Crankcase1
20 98752 CLAMP1
21 98934 SHIELD1
22 98765B GASKET- Heat dam1
23 81208 NUT (10-24)2
24 98768 HEAT DAM1
25 825491 SCREW- Taptite (10-24 x 1")2
26 98766A GASKET- Carburetor1
27 A03003 CARBURETOR- (Zama)1

A03002 CARBURETOR- (Walbro)1
28 A01440A AIR FILTER BOX1
29 00772 DECAL- Choke, Run1
30 98943 DECAL- Push-Hold1
31 D98760A FILTER- Air1
32 98754B COVER- Crankcase1
33 82368 SCREW- Plastite (8 x 3/4")2
34 82542 SCREW (10-24 x 2 1/4")2
35 A01441 TANK- Fuel1
36 49422 FILTER- Fuel1
37 9477232 TUBING- Rubber (8")1
38 98268 WIRE CLAMP1
39 0143932 TUBING- Rubber (8")1
40 A00982A FUEL CAP ASSEMBLY1
41 98805A GASKET- Fuel cap1
42 03134 VALVE- Duckbill1
43 98913 FlLTER-Cap1
44 A98808 BRACKET-Cable1
45 A95007 ROTOR1
46 A70285E KIT- Starter pawl1
47 A98918 LEAD- Electrical (Models 

175BC,185,185C,285BC,385-UT-15040&UT10540-A,
1

48 A02576B HOUSING- Engine (Clutch Models Only)1
A02575 HOUSING- Engine (Non-Clutch Models)1

49 A02396A TUBE ADAPTOR1
50 88054 SCREW (10-24 x 1 1/4")1
51 81208 NUT(10-24)1



ST385BC String Trimmer UT-15040-D Page 7 of 7
Engine & Peripherals

Ref # Part Number DescriptionQty
52 01547 ADAPTOR- Clutch (Clutch Models Only)1
53 A02727 CONNECTOR & DRUM1
54 00242 CLUTCH2
55 88052 SCREW (10-24 x 7/8")4
56 82538 SCREW (10-24 x 3/4")3
57 9789902 ROPE- Starter (42")1
58 02264 GRIP- Starter1
59 98770 PULLEY- Starter1
60 98791 BRACKET- Retaining1
61 82541 SCREW- Plastite (10 x 1/2")2
62 A00107A CRANKCASE ASSEMBLY1
63 98797 BEARING- Ball1
64 98800 SEAL1
65 98799 RING- Retaining1
66 98798 BALL- Bearing1
67 82538 SCREW- Taptite (10-24 x 3/4")5
68 A98773 SPRING & CONTAINER1
69 82540 SCREW- Taptite (8-32 x 1")2
70 94711CS MODULE- Ignition1
71 69326 LEAD- High-Tension1
72 A33055 TERMINAL- High-Tension1
73 84065 WASHER- Flat (5/16") (Non-Clutch Models)1
74 88077 SCREW- Hex sems (10-24 x 3/8")1
75 02851 TERMINAL (Models 385--UT15040B, UT15040C, & 

UT15040D) (Model 485)
1

76 A00254 WIRE GUARD KIT (California Models Only)1
77 88049 SCREW- Hex sems (10-24 x 1/2")2
78 81208 NUT- (10-24)2
79 98795A CONNECTOR- Drive (Non Clutch Models)1
80 A00681 LEAD- Electrical (Model 385--UT15040B, UT15040C, 

UT15040D & Model 485)
1

81 95020 SPRING- Compression1
82 82513 SCREW- Thread Forming1
83 A98809 LEAD- Electrical (Models 145, 155, 175, 175C, 285, HGT & 

GST)
1

84 98769 BUTTON- Switch1
85 82268 SCREW- Hex sems (10-24 x 3/8")1
86 98802A CLAMP1
87 97574 NUT- Square1
88 82455 SCREW1
89 98929A WASHER- Clutch1
90 A98919 LEAD- Ground (Models 185 & 385--UT15040 & UT15040A)1


